
 
 

CLASS III/IV 
WATER OPERATOR 
COURSE MANUAL 

 
 
 

 
 
 
 
 

2016



 
 

 - 1 -

CLASS III/IV WATER OPERATOR COURSE MANUAL 
Overview/Preface 

 
This manual is designed for operators taking the voluntary Class III/IV water operator course and 
exam. This tool, along with your operating experience and review of the Office of Water 
Programs California State University Sacramento manuals, will help you prepare for the 
certification exams.   
  
Originally, this manual was written as a “need to know” study guide for individuals taking the 
water operator certification exam.  However, it was decided this manual should be a stand alone 
resource to assist operators in their overall understanding of the treatment process at any Class 
[...]
granular MnOx media then retains the precipitated iron, manganese, and arsenic until it is 
backwashed out of the column. Backwashing creates waste water and sludge, which the water 
system must properly dispose. Arsenic appears to be removed primarily by the iron precipitates 
as opposed to those of manganese. Water systems with low levels of influent iron (less than 1.5 
mg/L or less than 20:1 ratio with arsenic) may want to consider adding ferric chloride prior to 
oxidation. It is generally recommended that green sand be preceded by a 12 inch anthracite cap 
to filter any precipitated iron particulates before the green sand.  

In order for greensand to retain its adsorption and catalytic oxidation capabilities for iron and 
manganese removal, the media must be regenerated with permanganate or chlorine. Typically 
these oxidants are added ahead of the filter where they provided continuous oxidation of the 
contaminants as well as regeneration of the MnOx media. Arsenic adsorbs to the iron floc 
formed in this chemical oxidation step and is physically filtered. 



 
 

 - 98 -

COAGULATION & FLOCCULATION 
 
All waters, especially surface waters, contain both dissolved and suspended particles. 
Coagulation and flocculation processes are used to separate the suspended solids portion from 
the water.  
 
The suspended particles vary considerably in source, composition charge, particle size, shape, 
and density. Correct application of coagulation and flocculation processes and selection of the 
coagulants depend upon understanding the interaction between these factors. The small particles 
are stabilized (kept in suspension) by the action of physical forces on the particles themselves. 
One of the forces playing a dominant role in stabilization results from the surface charge present 
on the particles. Most solids suspended in water possess a negative charge and, since they have 
the same type of surface charge, repel each other when they come close together. Therefore, they 
will remain in suspension rather than clump together and settle out of the water. 
 
Coagulation and flocculation occur in successive steps intended to overcome the forces 
stabilizing the suspended particles, allowing particle collision and growth of floc. If step one is 
incomplete, the following step will be unsuccessful.  
 
Coagulation  
The first step destabilizes the particle’s charges. Coagulants with charges opposite those of the 
suspended solids are added to the water to neutralize the negative charges on dispersed non-
settleable solids such as clay and color-producing organic substances.  
 
Once the charge is neutralized, the small suspended particles are capable of sticking together. 
The slightly larger particles, formed through this process and called microflocs, are not visible to 
the naked eye. The water surrounding the newly formed microflocs should be clear. If it is not, 
all the particles’ charges have not been neutralized, and coagulation has not been carried to 
completion. More coagulant may need to be added.  
 
A high-energy, rapid-mix to properly disperse the coagulant and promote particle collisions is 
needed to achieve good coagulation. Over-mixing does not affect coagulation, but insufficient 
mixing will leave this step incomplete. Coagulants should be added where sufficient mixing will 
occur. Proper contact time in the rapid-mix chamber is typically 1 to 3 minutes.  
 
Flocculation 
Following the first step of coagulation, a second process called flocculation occurs. Flocculation, 
a gentle mixing stage, increases the particle size from submicroscopic microfloc to visible 
suspended particles.  
 
The microflocs are brought into contact with each other through the process of slow mixing. 
Collisions of the microfloc particles cause them to bond to produce larger, visible flocs called 
pinflocs. The floc size continues to build through additional collisions and interaction with 
inorganic polymers formed by the coagulant or with organic polymers added. Macroflocs are 
formed. High molecular weight polymers, called coagulant aids, may be added during this step to 
help bridge, bind, and strengthen the floc, add weight, and increase settling rate. Once the floc 
has reached it optimum size and strength, the water is ready for the sedimentation process 
 
Design contact times for flocculation range from 15 or 20 minutes to an hour or more.  



 
 

 - 99 -

Operational Considerations  
Flocculation requires careful attention to the mixing velocity and amount of mix energy. To 
prevent the floc from tearing apart or shearing, the mixing velocity and energy input are usually 
tapered off as the size of the floc increases. Once flocs are torn apart, it is difficult to get them to 
reform to their optimum size and strength. The amount of operator control available in 
flocculation is highly dependent upon the type and design of the equipment.  
 
Conventional Plants  
Conventional plant designs separate the coagulation, or rapid-mix, stage from the flocculation, or 
slow-mix, stage. Normally this is followed by a sedimentation stage, after which filtration takes 
place. Plants designed for direct filtration route the water directly from flocculation to filtration. 
These systems typically have a higher raw-water quality. Conventional designs can incorporate 
adjustable mixing speeds in both the rapid-mix and slow-mix equipment. Multiple feed points for 
coagulants, polymers, flocculants, and other chemicals can be provided. There is generally 
adequate space to separate the feed points for incompatible chemicals.  
 
Conventional plant designs have conservative retention times and rise rates. This usually results 
in requirements for large process basins and a large amount of land for the plant site. On-site 
pilot plant evaluation of the proposed process, by a qualified engineer familiar with the source of 
the water, is advisable prior to selection and construction of the units.  
 
Retention or detention time is the theoretical time in minutes that water spends in a process. It is 
calculated by dividing the liquid volume, in gallons, of a basin by the plant flow rate in gallons 
per minute. Actual detention time in a basin will be less than the theoretical detention time 
because of “dead areas” and short circuiting, which could be due to inadequate baffling.  
 
Retention time = basin volume (gallons)  
   flow (gpm) 
 
The rise rate is calculated by dividing the flow in gallons per minute by the net upflow area of 
the basin in square feet.  
 
Rise Rate =  flow (gpm)  
         area (ft2) 
 
Sedimentation basins are used in conventional plants. Direct-filtration plants skip the 
sedimentation stage and go directly to filtration. Detention times for sedimentation are in the 
range of 1 to 4 hours. Inlets are designed to distribute water evenly and at uniform velocities. 
Overflow rates should not exceed 20,000 gallons per day per foot of weir length. Velocity should 
not exceed 0.5 feet per minute.  
 
Sedimentation basins are used to settle out the floc before going to the filters. Some type of 
sludge collection device should be used to remove sludge from the bottom of the basin.  
 
Combination Units  
Some designs incorporate coagulation, flocculation, and sedimentation within a single unit. 
These designs can be separated into upflow solids contact units and sludge blanket units. Most 
solids contact designs use recirculation of previously formed flocs to enhance floc formation and 
maximize usage of treatment chemicals. Sludge bed designs force the newly forming flocs to 



 
 

 - 100 -

pass upward through a suspended bed of floc. In both styles of units, the cross-sectional surface 
of the basin increases from the bottom to top, causing the water flow to slow as it rises, and 
allowing the floc to settle out. The combination units generally use higher rise rates and shorter 
detention time than conventional treatment. Numerous manufacturers market proprietary units 
based on these design concepts. These units are more compact and require less land for plant site 
location. On-site pilot plant evaluation of the proposed process, by a qualified engineer familiar 
with the source water, is advisable prior to selection and construction of combined units. 
 
Coagulant Selection 
The choice of coagulant chemical depends upon the nature of the suspended solid to be removed, 
the raw water conditions, the facility design, and the cost of the amount of chemical necessary to 
produce the desired result.  
 
Final selection of the coagulant (or coagulants) should be made following thorough jar testing 
and plant scale evaluation. Considerations must be given to required effluent quality, effect upon 
down stream treatment process performance, cost, method and cost of sludge handling and 
disposal, and net overall cost at the dose required for effective treatment.  

Coagulant chemicals come in two main types - primary coagulants and coagulant aids.  Primary 
coagulants neutralize the electrical charges of particles in the water which causes the particles to 
clump together.  Primary coagulants are always used in the coagulation/flocculation 
process. Coagulant aids add density to slow-settling flocs and add toughness to the flocs so that 
they will not break up during the mixing and settling processes.  Coagulant aids, in contrast, are 
not always required and are generally used to reduce flocculation time.  

Inorganic Coagulants  
Inorganic coagulants such as aluminum and iron salts are the most commonly used. When added 
to the water, they furnish highly charged ions to neutralize the suspended particles. The inorganic 
hydroxides formed produce short polymer chains which enhance microfloc formation.  
 
Inorganic coagulants usually offer the lowest price per pound, are widely available, and, when 
properly applied, are quite effective in removing most suspended solids. They are also capable of 
removing a portion of the organic precursors which may combine with chlorine to form 
disinfection by-products. They produce large volumes of floc which can entrap bacteria as they 
settle. However, they may alter the pH of the water since they consume alkalinity. When applied 
in a lime soda ash softening process, alum and iron salts generate demand for lime and soda ash. 
They require corrosion-resistant storage and feed equipment. The large volumes of settled floc 
must be disposed of in an environmentally acceptable manner. 
  
Common coagulant chemicals used are alum (aluminum sulfate), ferric sulfate, ferric chloride, 
ferrous sulfate, sodium aluminate, polyaluminum chloride, and polymers. The first four will 
lower the alkalinity and pH of the solution while the sodium aluminate will add alkalinity and 
raise the pH.  
 
Polymers 
Polymers--long-chained, high-molecular-weight, organic chemicals--are becoming more widely 
used, especially as coagulant aids together with the regular inorganic coagulants. Anionic 
(negatively charged) polymers are often used with metal coagulants. Low-to-medium weight, 
positively charged (cationic) polymers may be used alone or in combination with the aluminum 



 
 

 - 101 -

and iron type coagulants to attract the suspended solids and neutralize their surface charge. The 
manufacturer can produce a wide range of products that meet a variety of source-water 
conditions by controlling the amount and type of charge and relative molecular weight of the 
polymer.  
 
Polymers are effective over a wider pH range than inorganic coagulants. They can be applied at 
lower doses, and they do not consume alkalinity. They produce smaller volumes of more 
concentrated, rapidly settling floc. The floc formed from use of a properly selected polymer will 
be more resistant to shear, resulting in less carryover and a cleaner effluent.  
 
Polymers are generally several times more expensive in their price per pound than inorganic 
coagulants. Selection of the proper polymer for the application requires considerable jar testing 
under simulated plant conditions, followed by pilot or plant-scale trials. All polymers must be 
approved for potable water use by regulatory agencies.  
 



 
 

 - 102 -

COAGULANTS, POLYELECTROLYTES & COAGULANT AIDS 
 

Numerous chemicals are used in coagulation and flocculation processes. There are advantages 
and disadvantages associated with each chemical. The designer should consider the following 
factors in selecting these chemicals: 

 Effectiveness; 
 Cost; 
 Reliability of supply; 
 Sludge consideration;  
 Compatibility with other treatment processes; 
 Environmental effects; and, 
 Labor and equipment requirements for storage, feeding, and handling.  

 
Coagulants and coagulant aids commonly used are generally classified as inorganic coagulants 
and polyelectrolytes.  Polyelectrolytes are further classified as either synthetic-organic polymers 
or natural-organic polymers. 
 
Inorganic Coagulants 
The three main classifications of inorganic coagulants are:  

 Aluminum derivatives ; 
 Iron derivatives; and, 
 Lime.  

 
With exception of sodium aluminate, all common iron and aluminum coagulants are acid salts 
and, therefore, their addition lowers the pH of the treated water. Depending on the influent's pH 
and alkalinity (presence of HCO3, CO3

2-, and OH-), an alkali, such as lime or caustic, may be 
required to counteract the pH depression of the coagulant. This is important because pH affects 
both particle surface charge and floc precipitation during coagulation. The optimum pH levels 
for forming aluminum and iron hydroxide flocs are those that minimize the hydroxide solubility. 
However, the optimum pH for coagulating suspended solids does not always coincide with the 
optimum pH for minimum hydroxide floc solubility. A list of several common inorganic 
coagulants along with associated advantages and disadvantages is listed in the table below. 

 
Advantages and Disadvantages of Alternative Inorganic Coagulants 

Name Advantages Disadvantages 
Aluminum Sulfate 
(Alum) 
Al2(SO4).18H2O 

Easy to handle and apply; most 
commonly used; produces less 
sludge than lime; most effective 
between pH 6.5 and 7.5

Adds dissolved solids (salts) to 
water; effective over a limited 
pH range 

Sodium  
Aluminate  
Na2Al2O4 

Effective in hard waters; small 
dosages usually needed 

Often used with alum; high cost; 
ineffective in soft waters 

Polyaluminum Chloride 
(PAC)  
Al13(OH)20(SO4)2.Cl15 

In some applications, floc formed 
is more dense and faster settling 
than alum  

Not commonly used; little full 
scale data compared to other 
aluminum derivatives 

Ferric Sulfate  
Fe2(SO4)3 

Effective between pH 4–6 and 8.8–
9.2 

Adds dissolved solids (salts) to 
water; usually need to add 
alkalinity



 
 

 - 103 -

Ferric Chloride  
FeCl3.6H2O 

Effective between pH 4 and 11  Adds dissolved solids (salts) to 
water; consumes twice as much 
alkalinity as alum 

Ferrous  
Sulfate  
(Copperas)  
FeSO4.7H2O 

Not as pH sensitive as lime  Adds dissolved solids (salts) to 
water; usually need to add 
alkalinity 

Lime  
Ca(OH)2 

Commonly used; very effective; 
may not add salts to effluent 

Very pH dependent; produces 
large quantities of sludge; 
overdose can result in poor 
effluent quality 

 
Aluminum Derivatives 
Common aluminum coagulants include aluminum sulfate (alum), sodium aluminate, and 
polyaluminum chloride. Dry alum is available in several grades, with a minimum aluminum 
content (expressed as %A12O3) of 17%. Liquid alum is about 49% solution, or approximately 

8.3% by weight aluminum as A12O3. Alum coagulation works best for a pH range of 5.5 to 8.0; 

however, actual removal efficiency depends on competing ions and chelating agent 
concentrations. 
 
Sodium aluminate is an alternative to alum and is available in either dry or liquid forms, 
containing an excess of base. Sodium aluminate provides a strong alkaline source of water-
soluble aluminum, which is useful when adding sulfate ions is undesirable. It is sometimes used 
[...]
requirements and could be exempt from this part of the regulations.  Plants can assess the amount 
of humics in their raw water by measuring its specific UV absorbance or SUVA. SUVA is 
defined as the UV absorbance divided by the dissolved organic carbon (DOC). SUVAs of ~3 
L/mg-cm represent largely nonhumic materials, and SUVAs in the 4-5 L/mg-cm range are 
mainly humic. SUVA values can also be used to request exemption from the regulations and to 
determine PODR.  
 
Plants may find that achieving desired TOC removal will require some significant changes in 
plant process control procedures. Enhanced coagulation typically requires that additional 
coagulant and/or acid is added to depress the pH to a point where the TOC is removed in the 
coagulation process.  As with control of DBPs, potential conflicts exist from the standpoint of 
plant process control procedures.  Chemical feed rates needed to meet the turbidity performance 
goals may not be compatible with those needed for enhanced coagulation. 

 



 
 

 - 107 -

SEDIMENTATION 
 
Sedimentation, or clarification, is the process of letting suspended material settle by gravity. 
Suspended material may be particles, such as clay or silts, originally present in the source water. 
More commonly, suspended material or floc is created from material in the water and the 
chemical used in coagulation or in other treatment processes, such as lime softening. 
 
Sedimentation is accomplished by decreasing the velocity of the water being treated to a point 
below which the particles will no longer remain in suspension. When the velocity no longer 
supports the transport of the particles, gravity will remove them from the flow.  
 
Factors Affecting Sedimentation 
Several factors affect the separation of settleable solids from water. Some of the more common 
types of factors to consider are:  
 
Particle Size  
The size and type of particles to be removed have a significant effect on the operation of the 
sedimentation tank. Because of their density, sand or silt can be removed very easily. The 
velocity of the water-flow channel can be slowed to less than one foot per second, and most of 
the gravel and grit will be removed by simple gravitational forces. In contrast, colloidal material, 
small particles that stay in suspension and make the water seem cloudy, will not settle until the 
material is coagulated and flocculated by the addition of a chemical, such as an iron salt or 
aluminum sulfate.  
 
The shape of the particle also affects its settling characteristics. A round particle, for example, 
will settle much more readily than a particle that has ragged or irregular edges.  
 
All particles tend to have a slight electrical charge. Particles with the same charge tend to repel 
each other. This repelling action keeps the particles from congregating into flocs and settling.  
 
Water Temperature  
Another factor to consider in the operation of a sedimentation basin is the temperature of the 
water being treated. When the temperature decreases, the rate of settling becomes slower. The 
result is that as the water cools, the detention time in the sedimentation tanks must increase. As 
the temperature decreases, the operator must make changes to the coagulant dosage to 
compensate for the decreased settling rate. In most cases temperature does not have a significant 
effect on treatment. A water treatment plant has the highest flow demand in the summer when 
the temperatures are the highest and the settling rates the best. When the water is colder, the flow 
in the plant is at its lowest and, in most cases, the detention time in the plant is increased so the 
floc has time to settle out in the sedimentation basins.  
 
Currents 
Several types of water currents may occur in the sedimentation basin:  

 Density currents caused by the weight of the solids in the tank, the concentration of solids 
and temperature of the water in the tank. 

 Eddy currents produced by the flow of the water coming into the tank and leaving the 
tank. 

 
The currents can be beneficial in that they promote flocculation of the particles. However, water 



 
 

 - 108 -

currents also tend to distribute the floc unevenly throughout the tank; as a result, it does not settle 
out at an even rate.  
 
Some of the water current problems can be reduced by the proper design of the tank. Installation 
of baffles helps prevent currents from short circuiting the tank.  
 
Sedimentation Basin Zones  
Under ideal conditions, the sedimentation tank would be filled with the water that has been 
coagulated, and the floc would be allowed to settle before any additional water is added. That is 
not possible for most types of water treatment plants.  
 
Most sedimentation tanks are divided into these separate zones:  
 

Inlet zone  
The inlet or influent zone should provide a smooth transition from the flocculation zone 
and should distribute the flow uniformly across the inlet to the tank. The normal design 
includes baffles that gently spread the flow across the total inlet of the tank and prevent 
short circuiting in the tank. (Short circuiting is the term used for a situation in which part 
of the influent water exits the tank too quickly, sometimes by flowing across the top or 
along the bottom of the tank.) The baffle could include a wall across the inlet, perforated 
with holes across the width of the tank.  
 
Settling Zone  
The settling zone is the largest portion of the sedimentation basin. This zone provides the 
calm area necessary for the suspended particles to settle.  50% should settle 
 
Sludge Zone  
The sludge zone, located at the bottom of the tank, provides a storage area for the sludge 
before it is removed for additional treatment or disposal.  

 
Basin inlets should be designed to minimize high flow velocities near the bottom of the tank. If 
high flow velocities are allowed to enter the sludge zone, the sludge could be swept up and out of 
the tank.  Sludge is removed for further treatment from the sludge zone by scraper or vacuum 
devices which move along the bottom. 
 

Outlet Zone  
The basin outlet zone or launder should provide a smooth transition from the 
sedimentation zone to the outlet from the tank. This area of the tank also controls the 
depth of water in the basin. Weirs set at the end of the tank control the overflow rate and 
prevent the solids from rising to the weirs and leaving the tank before they settle out. The 
tank needs enough weir length to control the overflow rate, which should not exceed 
20,000 gallons per day per foot of weir.  

 
Selection of Basin  
There are many sedimentation basin shapes.  They can be rectangular, circular, and square. 
 
Rectangular Basins  
Rectangular basins are commonly found in large-scale water treatment plants. Rectangular tanks 
are popular as they tend to have:  



 
 

 - 109 -

 High tolerance to shock overload; 
 Predictable performance; 
 Cost effectiveness due to lower construction cost; 
 Lower maintenance; and, 
 Minimal short circuiting. 

 
Circular and Square Basins  
Circular basins are frequently referred to as clarifiers. These basins share some of the 
performance advantages of the rectangular basins, but are generally more prone to short 
circuiting and particle removal problems. For square tanks the design engineer must be certain 
that some type of sludge removal equipment for the corners is installed.  
 
High Rate Settlers 
High rate tube settlers are designed to improve the characteristics of the rectangular basin and to 
increase flow through the tank. The tube settlers consist of a series of tubes that are installed at a 
60 degree angle to the surface of the tank. The flow is directed up through the settlers. Particle 
have a tendency to flow at a angle different than the water and to contact the tube at some point 
before reaching the top of the tube. After particles have been removed from the flow and 
collected on the tubes, they tend to slide down the tube and back into the sludge zone.  
 
Solids Contact Units 
A solids contact unit combines the coagulation, flocculation, and sedimentation basin in one unit. 
These units are also called upflow clarifiers or sludge-blanket clarifiers. The solids contact unit is 
used primarily in the lime-soda ash process to settle out the floc formed during water softening. 
Flow is usually in an upward direction through a sludge blanket or slurry of flocculated 
suspended solids.  The volume of the sludge blanket is dependent upon the efficiency of the 
removal of turbidity and must be measured on a regular basis. 
 



 
 

 - 110 -

FILTRATION 
 
Removal of suspended solids by filtration plays an important role in the natural treatment of 
groundwater as it percolates through the soil. It is also a major part of most water treatment. 
Groundwater that has been softened or treated through iron and manganese removal will require 
filtration to remove floc created by coagulation or oxidation processes. Since surface water 
sources are subject to run-off and do not undergo natural filtration, it must be filtered to remove 
particles and impurities. 
 
Filtration Process 
The filter used in the filtration process can be compared to a sieve or microstrainer that traps 
suspended material between the grains of filter media. However, since most suspended particles 
can easily pass through the spaces between the grains of the filter media, straining is the least 
important process in filtration. Filtration primarily depends on a combination of complex 
physical and chemical mechanisms, the most important being adsorption. Adsorption is the 
process of particles sticking onto the surface of the individual filter grains or onto the previously 
deposited materials. The forces that attract and hold the particles to the grains are the same as 
those that work in coagulation and flocculation. In fact, some coagulation and flocculation may 
occur in the filter bed, especially if coagulation and flocculation of the water before filtration was 
not properly controlled. Incomplete coagulation can cause serious problems in filter operation. 
Types of Filters 
Several types of filters are used for water treatment. The earliest ones developed were the slow 
sand filters. They typically have filter rates of around 0.05 gpm/ft2 of surface area. This type of 
filter requires large filter areas. The top several inches of the sand has to be removed regularly-
usually by hand--due to the mass of growing material (schmutzdecke) that collects in the filter. 
The sand removed is usually washed and returned to the filter. These filters are still in use in 
some small plants, especially in the western U.S. as well as in many developing countries. They 
may also be used as a final step in wastewater treatment. 
 
Most filters are classified by filtration rate, type of filter media, or type of operation into:  

A. Gravity Filters 
a. Rapid Sand Filter 
b. High Rate Filter 

-Dual media  
-Multi-media  

B. Pressure Filters  
-Sand or Multi-media  
 

Rapid Sand Filters 
Rapid sand filters can accommodate filter rates 40 times those of slow sand filters. The major 
parts of a rapid sand filter are:  filter tank or filter box; filter sand or mixed-media; gravel support 
bed; underdrain system; wash water troughs; and filter bed agitators. 
 
The filter tank is generally constructed of concrete and is most often rectangular. Filters in large 
plants are usually constructed next to each other in a row, allowing the piping from the 
sedimentation basins to feed the filters from a central pipe gallery. Some smaller plants are 
designed with the filters forming a square of four filters with a central pipe gallery feeding the 
filters from a center well.  
 



 
 

 - 111 -

Filter Sand 
The filter sand used in rapid sand filters is manufactured specifically for the purpose of water 
filtration. Most rapid sand filters contain 24-30 inches of sand, but some newer filters are deeper. 
The sand used is generally 0.4 to 0.6 mm in diameter. This is larger than the sand used in slow 
rate filtration. The coarser sand in the rapid filters has larger voids that do not fill as easily.  
 
Graded Gravel  
The gravel installed under the sand layer(s) in the filter prevents the filter sand from being lost 
during the operation. The under-gravel also distributes the backwash water evenly across the 
total filter.  
 
This under-gravel supports the filter sand and is usually graded in three to five layers, each 
generally 6-18 inches in thickness, depending on the type of underdrain used.  
 
Underdrain 
The filter underdrain can be one of many types, such as: pipe laterals; false floor; and Leopold 
system.  
 

Pipe laterals  
A pipe lateral system uses a control manifold with several perforated laterals on each 
side. Piping materials include cast iron, asbestos cement, and PVC. The perforations are 
usually placed on the underside of the laterals to prevent them from plugging with sand. 
This also allows the backwash to be directed against the floor, which helps keep the 
gravel and sand beds from being directly disturbed by the high velocity water jets. 
 
False floor  
The false floor design of a filter underdrain is used together with a porous plate design or 
with screens that retain the sand when there is no undergravel layer. This type of 
underdrain allows the plenum or open space under the floor to act as the collection area 
for the filtered water and for the distribution of the filter backwash water. 
 
Leopold system  
The Leopold system consists of a series of clay or plastic blocks that form the channels to 
remove the filtered water from the filter and distribute the backwash water. This type of 
underdrain is generally used with an undergravel layer, although some new designs allow 
for sand retention without gravel.  

 
Washwater Troughs  
Washwater troughs placed above the filter media collect the backwash water and carry it to the 
drain system. Proper placement of these troughs is very important to ensure that the filter media 
is not carried into the troughs during the backwash and removed from the filter. The wash 
troughs must be installed at the same elevation so that they remove the backwash evenly from 
the filter and so that an even head is maintained across the entire filter. These backwash troughs 
are constructed from concrete, plastic, fiberglass, or other corrosion-resistant materials. 
 
Surface Wash  
During the operation of a filter, the upper six-to-ten inches of the filter media remove most of the 
suspended material from the water. It is important that this layer be thoroughly cleaned during 
the backwash cycle. Normal backwashing does not, in most cases, clean this layer completely; 



 
 

 - 112 -

therefore, some method of agitation is needed to break up the top layers of the filter and to help 
the backwash water remove any material caught there.  
 
The surface wash system consists of a series of pipes installed in the filter that introduce high 
velocity water or air jet action into the upper layer of the filter. This jet action will generally be 
supplied by rotating arms that are activated during the backwashing of the filter.  
 
A newer design of surface wash uses compressed air to mix the upper layer and loosen the 
particles from the sand so that the backwash water can remove the particles more easily. This air 
wash generally is turned on before the backwash cycle. If both are used at the same time, some 
sand may be washed away. The compressed air rate can be two-to-five cubic feet per minute per 
square foot (cfm/ft2) of filter surface, depending on the design of the filter. 

 
High Rate Filters 
High rate filters, which operate at a rate three-to-four times that of rapid sand filters, use a 
combination of different filter media, not just sand. The combinations vary with the application, 
but generally they are sand and anthracite coal. Multi-media or mixed-media filters use three or 